
LT1238G Tractor UT-33021 - 38" Rotary Mower Attachment Deck



Ref # Part # Description Qty Context Note 
1 JA995045 NUT-Center Lock (9/16-18) 2

2 JA994942 PULLEY- Cutter head 2

3 JA455049 WASHER- Flat 6

4 JA994931 SPINDLE- Cutter head 2

5 JA994934 SPACER- Spindle 2

6 JA990007 PLATE- Air cut off 2

7 JA453011 WASHER- Flat (3/8") 8

8 JA445775 NUT- Flange (5/16-18) 6

9 JA441676 BOLT- Rd. hd., sq. neck (3/8-16 x 1 1/4") 4

10 JA441679 BOLT- Rd. hd., sq. neck 6

11 JA994930 ROD- Deflector 1

12 JA990006 BRACKET- Chute hinge 1

13 JA994932 SPRING- Torsion 1

14 JA994939 CHUTE- Deflector Assy. 1

15 JA994935 NUT- Pal, push (3/8") 2

16 JA995046 NUT- Hex (9/16-18) 2

17 JA994928 WASHER- Flat 2

18 JA994927 WASHER- Belleville 2

19 JA994978 BLADE 2

20 JA994933 BLADE- Adaptor 2

21 JA994941 HOUSING- Spindle 2

22 JA994945 DECK ASSEMBLY 1 Includes items 23-25

23 JA339460 DECAL- Danger 2

24 JA339566 DECAL- No step

25 JA994954 DECAL- Belt installation 1

26 JA314916 WASHER- Flat 4

27 JA 444762 NUT- Hex lock (3/8-16) 9

28 JA309457 WASHER- Blade mtg. 4

29 JA994913 ARM- Idler 1

30 JA400266 SCREW- Hex hd., cap (3/8-16 x 1 1/2")

31 JA990824 PULLEY- Idler 2

32 JA994974 SPRING- Extension 1

33 JA400268 SCREW- Hex hd., cap (3/8-16 x 1 3/4") 1

34 JA400270 SCREW- Hex hd., cap (3/8-16 x 2") 1

35 JA376144 ROD- Spring release 1

36 JA352594 SPACER- Idler arm 1

37 JA995051 SCREW- Hex washer hd. 10

38 JA992514 BRACKET- Rear hanger 2

39 JA376094 BOLT- Shoulder 2

40 JA991759 PIN- Clevis 2

41 JA994915 PIN- Link 1



Ref # Part # Description Qty Context Note 
42 JA994972 BRACKET- Link 1

43 JA460306 PIN- Hair cotter 3

44 JA453023 WASHER- Flat 2



LT1238G Tractor UT-33021 - Control Panel, Battery And Gas Tank



Ref # Part # Description Qty Context Note 
1 JA375978 BOLT- (1/4-14 x .44) 10

2 JA400104 SCREW- Hex (1/4-20 x 1/2") 2

3 JA130412 SWITCH- Key 1

4 JA409036 SCREW- (#10 x 3/4") 4

5 JA343060 KEY 2

6 JA992241 CONTROL- Throttle 1

7 JA158992 SWITCH- Headlight 1

8 JA993102 PANEL- Dash 1

9 JA990135 SWITCH- PTO 1

10 JA994344 CONTROL TOWER ASSY. 1

11 JA994982 TANK-Gas 1

12 JA376011 CAP- Fuel 1

13 JA990980 STRAP- Gas tank 1

14 JA361117 BUSHING 1

15 JA994981 VALVE- Shut off 1

16 JA994979 TUBING- Rubber (fuel line) 2

17 JA339601 SUPPORT 1

18 JA991470 DECAL- Battery 1

19 JA447012 WASHER- External tooth (1/4") 1

20 JA339605 BRACKET 1

21 JA352496 CLIP 2

22 JA158959 STRAP- Hold down 1

23 JA376080 BATTERY 1

24 JA995590 SOLENOID 1

25 JA446130 WASHER- Lock (1/4") 4

26 JA443102 NUT- Hex (1/4-20) 4

27 JA443802 NUT- (1/4-20) 2

28 JA444306 NUT- Hex (8-32) 2

29 JA446112 WASHER- Lock (#8) 1

30 JA403910 SCREW- (10-24 x 1/2") 2

31 JA452002 WASHER- Plain (1/4") 2

32 JA444782 NUT- Hex Centerlock (10-24) 2

33 JA992224 DECAL- Throttle 1

34 JA400110 BOLT- (1/4-20 x 7/8") 1

35 JA993043 DECAL- Instruction 1

JA473165 SECURE TIES A/R

36 JA994980 ELBOW 1



LT1238G Tractor UT-33021 - Cowlings, Rear Fender And Seat Assembly



Ref # Part # Description Qty Context Note 
1 JA376122 WASHER- Insulation 2

2 JA376118 SPRING- Compression 2

3 JA376116 CONTACT- Interlock 1

4 JA444310 NUT Hex (10-24) 5

5 JA376117 PIN- Seat Support 2

6 JA403908 SCREW- (10-24 x 3/8") 10

7 JA335757 REFLECTOR- Tail light 2

8 JA 400182 SCREW- Hex hd. (5/16-18 x 5/8") 4

9 JA409254 SCREW- (#10 x 1/2") 4

10 JA375978 BOLT- (1/4-14 x .44) 4

11 JA400108 USE 80052 5

12 JA446136 WASHER- Lock (5/16") 6

13 JA453009 WASHER- (5/16") 4

14 JA994925 PAN- Seat 1

15 JA994887 SEAT 1

16 JA990290 LATCH 2

17 JA446130 WASHER- Lock (1/4") 1

18 JA376120 BRACKET- Hitch 1

19 JA376119 ROD- Hinge 2

20 JA994923 FENDER 1

21 JA452002 WASHER 2

22 JA994835 HOOD 1

23 JA408406 SCREW- (1/4 x 14 x 1") 6

24 JA339626 RETAINER- Light 2

25 JA376091 LIGHT- Head 2

26 JA408404 SCREW- Tap hex (1/4-14 x 3/4") 2

27 JA994470 CLIP 2

28 JA408405 SCREW- (1/4-14 x 1/2") 2

29 JA993343 PANEL- Side R.H. 1 Incl. #6, 46 & 47

JA993345 PANEL- Side L.H. 1

30 JA446118 WASHER- Lock (#10) 2

31 JA991014 DECAL- Hi-Lift Pos. 1

32 JA400188 BOLT- Hex (5/16-18 x 1") 2

33 JA339612 PAD- Footboard 2

34 JA443102 NUT- Hex (1/4-20) 4

35 JA453023 WASHER- Plain (1/4") 16

36 JA339627 BRACKET- Footboard 1

37 JA443106 NUT- Hex (5/16-18) 2

38 JA441604 BOLT- (1/4-20 x 1") 4

39 JA994921 FOOTBOARD, R.H. 1 Includes item #33

JA994922 FOOTBOARD L.H. 1 Includes item #33



Ref # Part # Description Qty Context Note 
40 JA446128 WASHER- Lock (1/4") 5

41 JA994924 COWLING 1

42 JA392600 HINGE- Grille 1

43 JA400110 SCREW- (1/4-20 x 7/8") 1

44 JA990397 GRILLE SCREEN 1

45 JA991017 DECAL- Lo-Lift Pos. 1

46 JA464842 RIVET- Plain 4

47 JA457005 WASHER- Flat 6

48 JA446128 WASHER- Lock (1/4") 1



LT1238G Tractor UT-33021 - Frame Transaxle And Engine



Ref # Part # Description Qty Context Note

1 JA446142 WASHER- Lock (3/8") 6

2 JA 443110 NUT- Hex (3/8-16) 6

3 JA994985 BRACKET- Hitch 1

4 JA408865 BOLT- (1/4-20 x 9/16") 2

5 JA460014 PIN- Cotter (3/32 x 3/4") 4

6 JA376077 SPACER- Lever 1

7 JA339611 ROD- Hi-lo sect. 1

8 JA339593 LEVER- Hi-lo 1

9 JA315209 KNOB 1

10 JA453009 WASHER- Flat (5/16")
A/
R

11 JA400186
SCREW- Hex hd. cap

(5/16-18 x 7/8")
2

12 JA990590
DECAL- Second &

Reverse
1

13 JA376078 KNOB- Shift lever 1

14 JA990600 DECAL- First & Third 1

15 JA990260 DECAL- Warning 1

16 JA376066 BUSHING- Snap 1

17 JA 400194
SCREW- Hex hd. cap

(5/16-18 x 1 3/4")
4

18 JA991071 PULLEY- Drive 1

19 JA994960 CHAIN- Restraining 1

20 JA443106 NUT- (5/16-18) 5

21 JA992354 DECAL- Warning 1

22 JA117790 FRAME ASSY. 1

23 JA376038 GUIDE- Front belt 1

24 JA392593 PULLEY- Drive 1

25 JA454012 WASHER- Shakeproof 1

26 JA306968 KEY 2

27 JA990977 BRAKE- Electric clutch 1

28 JA446148
WASHER- Lock hvy.

(7/16")
1

29 JA400368
SCREW- Hex hd. cap

(7/16-20 x 3")
1

30 JA990128 CLUTCH- Retainer 1

31 JA392594 BELT- Traction drive 1

32 JA444718
NLA(NO LONGER

AVAILABLE)
4

33 JA339630 IDLER- Inside 1

34 JA400268
SCREW- Hex hd cap

(3/8-16 x 1 3/4")
2



Ref # Part # Description Qty Context Note

35 JA460048 PIN- Cotter (3/16 x 1") 1

36 JA453017
NLA(NO LONGER

AVAILABLE)
1

37 JA328133 BUSHING 2

38 JA376098 ROD- Idler actuator 1

39 JA376088 SPRING- Extension 1

40 JA376037 GUIDE- Rear belt 1

41 JA990580 DECAL- Hi-Lo 1

42 JA 400182
SCREW- Hex hd. cap

(5/16-18 x 5/8")
1

43 JA463017 KEY- (3/16 x 3/4") 1

44 JA994338
CLUTCH BEARING

ASSY.
1

45 JA336222 IDLER- Backside 1

46 JA446136
WASHER- Lock hvy.

(5/16")
2

47 JA376017 BRACKET 1

48 JA409812 SCREW- (5/16-18 x 3/4") 2

49 JA181963 REAR WHEEL ASSY. 2

50 JA458419 RING- Retaining 2

51 JA376090 HUB CAP- Rear wheel 2

52 JA310611
KEY- (3/16 x 3/16 x 2

1/2")
2

53 JA313820 SPACER
A/
R

54 JA376079 SPACER- Rear wheel 2

55 JA453022 WASHER- Flat (13/16") 2

56 JA400286
SCREW- Hex (3/8-16 x 2

3/4")
4

57 JA993015 TRANSAXLE- 6 Speed 1

58 JA458009 RING- Retaining 1

ENGINE- 12 HP
When ordering engine parts, see your

local Briggs & Stratton dealer.



LT1238G Tractor UT-33021 - Lift, Brake And Clutch Linkage



Ref # Part # Description Qty Context Note 
1 JA343497 KNOB- Implement lift handle 1

2 JA994334 HANDLE- Lift 1

3 JA181962 LIFT HANDLE BRACKET & ROD ASSY 1

4 JA 443110 NUT- Hex (3/8-16) 2

5 JA446142 WASHER- Lock hvy (3/8") 2

6 JA461347 PIN- Groove (5/16 x 2 1/4") 1

7 JA351587 BUSHING- Flange 4

8 JA452006 NLA(NO LONGER AVAILABLE) 2

9 JA376092 SPRING- Compression 1

10 JA444718 NLA(NO LONGER AVAILABLE) 1

11 JA461383 PIN- Spring (3/16 x 1") 1

12 JA315209 KNOB- Parking brake 1

13 JA376086 ROD- Brake lock 1

14 JA315344 SPRING- Compression 1

15 JA453009 WASHER- Flat (5/16") 8

16 JA460026 PIN- Cotter (1/8 x 3/4") 2

17 JA460014 PIN- Cotter (3/32 x 3/4") 7

18 JA309902 BUSHING- Pivot 2

19 JA461383 PIN- Roll (3/16 x 1") 2

20 JA375978 BOLT- (1/4-14 x .44) 2

21 JA376061 BRACKET- Safety switch 1

22 JA991560 SWITCH- Safety 1 (traction clutch)

23 JA402776 SCREW- Slotted truss head (#4-40 x 1.00) 2

24 JA455057 WASHER- Flat (#4) 2

25 JA446102 WASHER- Lock Reg (#4) 2

26 JA444302 NUT- Hex (#4-40) 2

27 JA376073 PULLEY- Lift cable 2

28 JA376015 RETAINER- Lift cable 2

29 JA344895 PEDAL- Clutch 1

30 JA992554 TUBE- Cable cover 2

31 JA375810 NUT- Push on (5/8") 1

32 JA339618 ROD- Clutch 1

33 JA376094 BOLT- Shoulder 4

34 JA444782 NUT- Ctr lock (#10-24) 1

35 JA461363 PIN- Roll 1

36 JA446136 WASHER- Lock hvy. (5/16") 1

37 JA339600 CABLE- Deck lift 2

38 JA434027 SCREW- (10-24 x 1 3/4") 1

39 JA142200 CLUTCH ROD ACTUATOR ASSY. 1

40 JA181965 REAR LIFT & BUSHING ASSY. 1

41 JA375431 BOLT- Idler pivot 1

42 JA992567 LATCH- Parking brake 1

43 JA443106 NUT- Hex (5/16-18) 3

44 JA142185 REAR LIFT BAR ASSY 1

45 JA376099 ROD- Brake 1



Ref # Part # Description Qty Context Note 
46 JA994346 BRAKE SPRING BRACKET ASSY. 1

47 JA376102 SPRING- Brake compression 1



LT1238G Tractor UT-33021 - Steering Linkage



Ref # Part # Description Qty Context Note 
1 JA994336 ARM- Pitman 1

2 JA311555 BUSHING 2

3 JA443826 NUT- (5/8") 1

4 JA376121 SPACER- Bearing 1

5 JA465006 BALL- (.312 dia) 1

6 JA376108 SPACER- Steering 1

7 JA461383 PIN- Roll (3/16 x 1") 1

8 JA994335 SHAFT- Steering wheel 1

9 JA443102 NUT- Hex (1/4-20) 3

10 JA446130 WASHER- Lock (1/4") 2

11 JA400104 SCREW- Hex (1/4-20 x 1/2") 2

12 JA461387 PIN- Roll (1/4 x 1") 1

13 JA990346 WHEEL- Steering 1

14 JA376074 BEARING- Steering shaft 1

15 JA346133 BUSHING 1

16 JA375970 WASHER 1

17 JA339629 PINION- Steering 1

18 JA992581 WASHER 3

19 JA 443110 NUT- Hex (3/8-16) 3

20 JA392599 GEAR- Steering 1

21 JA994337 SUPPORT- Steering 1

22 JA 443118 NUT- Hex (1/2-13) 1

23 JA446154 WASHER- Lock (1/2") 1

24 JA453017 NLA(NO LONGER AVAILABLE) 1

25 JA375411 WASHER- Dust 2

26 JA376067 ROD 1

27 JA453022 WASHER- Flat (3/4") 6

28 JA461408 PIN- Roll (1/4 x 1 1/2") 1

29 JA376065 BUSHING- Spindle 4

30 JA400110 SCREW- (1/4-20 x 7/8") 1

31 JA453023 WASHER- Plain (1/4") 1

32 JA460064 PIN- Cotter 1

33 JA994339 FRONT AXLE ASSY 1

34 JA990937 SPINDLE 1

35 JA310084 BEARING 2

36 JA400272 SCREW- Hex (3/8-16 x 2 1/4") 1

37 JA376059 BAR- Tie 1

38 JA992617 SPINDLE- R.H. 1

39 JA376085 BOLT- Tie bar mounting 2

40 JA446142 WASHER- Lock (3/8") 5

41 JA 444762 NUT- Centerlock (3/8-16) 1



Ref # Part # Description Qty Context Note 
42 JA320790 KEY- (3/16 x 1 1/2") 1

43 JA376114 SPACER- Ball joint 1

44 JA992252 SCREW- (3/8-16 x 1 1/2") 1

45 JA400268 SCREW- Hex (3/8 x 16 x 1 3/4") 1

46 JA443106 NUT- Hex (5/16-18) 4

47 JA446136 WASHER- Lock (5/16") 3

48 JA453009 WASHER- (5/16") 6

49 JA400186 SCREW- Hex (5/16-18 x 7/8") 3

50 JA443112 NUT- Hex (3/8-24) 3

51 JA376062 TUBE 1

52 JA376060 BALL JOINT 1

53 JA181964 RIM & TIRE ASSY 2

54 JA375970 WASHER 1

55 JA312398 WASHER-HT 2

56 JA460040 PIN- Cotter (5/32 x 1 1/4") 2

57 JA316802 CAP 2

58 JA313820 SPACER 8

59 JA471225 FITTING- Grease 2

60 JA376115 SPACER- Ball joint 2

61 JA994342 ARM- Steering 1

62 JA990345 CAP- Steering wheel 1

63 JA375411 WASHER- Dust 2



LT1238G Tractor UT-33021 - Wiring Diagram



Ref # Part # Description Qty Context Note 
1 JA376124 CABLE- BAT TO GND 1

2 JA994377 HARNESS, MAIN 1

3 JA990890 HARNESS, HEAD LTS 1

4 JA993030 HARNESS, TAIL LTS 1


